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Instructions
Select the best answer for each multiple cholce question.

3. Which one of the following is a budget neutral program that provides a single quality reporting system with a single payment adjustment factor based on individual or group performance in Medicare EC
Part B?
Local Coverage Determinations (LCD) s

@ Merit-based Incentive Payment System (MIPS)
‘Advance Altemative Payment Model (APM)

National Coverage Determinations (NCD)
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Instructions
Select the best answer for each multiple cholce question.

Federal healthcare plans include which payer? Et.:

Humana

Aetna

® Medicaid

Meritain Health
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Instructions
Select the best answer for each multiple cholce question.

1. Which CPT® modifier can be used to bypass an NCCI edit in certain circumstances when appropriate?

76
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Instructions
Select the best answer for each multiple cholce question.

Which of the following areas would not be examined during a complete colonoscopy? EC

Transverse colon

Rectum

@ Esophagus

Sigmoid
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Instructions
Select the best answer for each multiple cholce question.

Regarding the CPT® Surgery Guidelines for a surgical code designated as a "Separate Procedure”, which statement is FALSE? EC

When a procedure is designated as a separate procedure and carried out independently or considered to be unrelated from the total primary service, it may be reported.
@ Aservice thatis commonly carried out as an integral component of a total service or procedie s dentified by the inciusion of the term ‘separate procedure:

‘The codes designated as "separate procedure” should not be reported in addition to the code for the total procedure or service of which it is an Integral component

To identify a service designated as a ‘separate procedure’ that is reported with an unrelated primary service, append modifier 79 1o the code.
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Instructions

Select the best answer for each multiple cholce question.

According to the ICD-10-CM Guidelines, what code is reported as an additional code when the blood pressure of a patient with hypertension remains above goalin spite of the use of
antihypertensive medications?

A code from category 127, Other pulmonary heart diseases.

A code from category 116, Hypertensive crsis.
110, Essential (primary) hypertension.

@ 1A, Resistant hypertension.
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Instructions
Select the best answer for each multiple cholce question.

When steri-strips are used alone to repair a superficial wound, the repair is reported for which one of the following? EC

Intermediate repair code (12031-12057)

Complex repair (13100-13152)
o S )

Included in an evaluation management code
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Instructions
Select the best answer for each multiple cholce question.

When steri-strips are used alone to repair a superficial wound, the repair is reported for which one of the following? EC

b

Intermediate repair code (12031-12057)

Complex repair (13100-13152)
‘Simple repair code (12001-12021)

@ Included in an evaluation management code
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Instructions
Select the best answer for each multiple cholce question.

According to CPT® coding quidelines for obstetrical ultrasounds, which CPT code is used to reassess fetal size and interval growth or reevaluate anatomic abnormalities previously demonstrated on EC
ultrasound?

76805

76816
76810

® 76811

== T
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Instructions
Select the best answer for each multiple cholce question.

What criteria must be met to append modifier 24 to an E/M service during the patient's global surgery period? EC

‘The current E/M service is related to the previous procedre.
‘The physician performing the E/M service is different from the one who performed the previc,s procedure.
‘The /M service occurs during the postoperative period of another procedre.

‘The patient’s diagnosis documented must not meet medically necessity for the visit





